



Report No:ATCCR20082810F

Test Report

Sample Category Vikang99-iron composite powder

Client N&E Innovations Pte.Ltd

Test Category Test Entrust

Date of Report 2020.09.07



注 意 事 项

1. 本《检验报告》无骑缝“检验检测专用章”和批准人签字无效。
2. 对测试结果若有异议，请于收到《检验报告》之日起十个工作日内向检验单位提出。
3. 不可重复性试验不进行复检。
4. 本报告仅对来样的数据和结果负责。未经检验机构同意，委托人不得擅自使用检验结果进行宣传。
5. 复印报告未重新加盖“检验检测专用章”或检验单位公章无效。
6. 报告涂改、增删、缺页无效。
7. 未经本实验室的书面批准，不得复印报告。

地址：北京市昌平区城北街道西环路北口弘大路1号3幢

电话：010-80118862

传真：010-80118862

邮编：102200

网址：www.atccr.org.cn

Detection Information

Client	N&E Innovations Pte.Ltd		Sample Source	Inspect
Client address	463 Macpherson Road SINGAPORE 36818		Sample State	Normal
Date of Receives samples	2020.08.28		Date(s) of tests	2020.08.28-2020.09.07
Sample No	ATCCR20082810F-0828CP01			
Category	Test Project	Test Standard and Method		Test Instruments
Vikang99-iron composite powder	Antiviral Activity Value (SARS-CoV-2)	ISO 18184:2019 Textiles Determination of antiviral		Biosafety Cabinet

End

Remarks

Color: Black
Test conditions: No light

Report Preparer:

刘畅

Report Reviewer:

李强

Authorized Signatory:

何红利

t Date of Issues Report: 2020.09.07

(Special Chapter for Inspection and Inspection)



Test results

Virus Types	(NO)	$\lg(V_{a0h})$ ($\lg\text{TCID}_{50}/\text{mL}$)	$\lg(V_{b2h})$ ($\lg\text{TCID}_{50}/\text{mL}$)	$\lg(V_{c2h})$ ($\lg\text{TCID}_{50}/\text{mL}$)
SARS-CoV-2 MDCK	1	6.67	6.53	4.32
	2	6.63	6.51	4.35
	3	6.59	6.48	4.27
Average Value of $\lg\text{TCID}_{50}/\text{mL}$		6.63	6.51	4.31
Antiviral Activity Value		2.19		
Antiviral Activity Rate (%)		99.36		



End

